EO 10-2.1: KOKKOMETPIKH ANAAYZH AAPANQN

ApBpog EkBeong Aokiurc: 18191-1
‘Ekboan: 5n / lav. 2014

EKOEXH AOKIMHE ( SYD
TEST REPORT A 157
Aoxipég

TPYWIANHXY 'PHIroPIOX Ap. Thoton. 663
BLIIE. Zivdov @coocalovikng / Industrial Area of Thessaloniki ArmBeica Soxipr| / Request test :
T.K. 570 22 ®EXZAAONIKH / GR 570 THESSALONIKI Mposdiopiopdc kokkopeTpikig Srafadpeng
Tnh. / Tel. 0030 2310 465975, Fax 0030 2310 570635 Determination of particle size distribution
www.tripsianis.gr, e-mail: info@tripsianis.gr EAOT EN 933.01:2012

Evtoléag / Customer :  AATOMEIA E.N.E.
APEMANO KOZANHZ
‘Epyo / Project :  AATOMEIO

Zroiyeia - [Tpoédevon deiypatog / Sample's description ©:  MAPMAPOIKONH
Hupepounvia derypatolnyiag / Date of sampling :  03/11/2020
YnedBovog derypatodnyiag / Sampling made by :  AATOMEIA E.[N.E.

Huepounviu Ewsaywynig / Date of Receive :  04/11/2020
Ap. Tlpwt. Aitmong / Application Reference Number : 18191
Kwdikog Aeiynatog/ Code of Sample : 1425
Huepopnvia Extédeong Aokwung / Date of Test :  05/11/2020

Amnoteléonata / Resulls :

Agpydpeva moc0oTd Lalag
: KOKKOMETPIKH ANAAYZH - PARTICLE SIZE DISTRIBUTION
Percentage of the passing mass (EN 933.01:1997)
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Mala detypatog Soxwuiig / Mass of test portion : 0,3 Kg

Mébodog avdhvong / Method of analysis : IIWao ko kookiviopa / Washing and sieving
Eepd kooxiviapa / Dry sieving

H £xBean doxiung xwpic ™y ypamnti £ykpion tou epyastnpiov dev TpémEL va avanapayel Tapi povov 6To aOvord g, EkBéoeig dokiuav
xwpic vroypagi kot oppayida dev etvar £ykupeg. Ta anotedéopara oxetilovran pévo pe o Selypata mov shéyyxOnkay.

The test report shall not be reproduced except in full, without written approval of the laboratory. Test reports without signature and seal
are not valid. The results relate only to the items tested.

Téhog ExBeang Aokwniig / End of Test Report
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EO 10-2.1: KOKKOMETPIKH ANAAYZH AAPANQN
‘Exboon: 5n / lav. 2014
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Aokipég

TPYWIANHX 'PHIOPIOX

Ap. Ihoton. 663

BLIIE. Xivéov Ocoooarovikng / Industrial Area of Thessaloniki
T.K. 570 22 ®@EZZAAONIKH / GR 570 THESSALONIKI
TnA. / Tel. 0030 2310 465975, Fax 0030 2310 570635
www.tripsianis.gr, e-mail: info@tripsianis.gr

AvnOeioa doxwuny / Request test :

[Ipocdropiopdg KOKKOPETPIKI|G Srafadpiong
Determination of particle size distribution
EAOT EN 933.01:2012

Evto)éag / Customer :

NATOMEIA E.N.E.

APEMANO KOZANHZ

‘Epyo / Project :  AATOMEIO
Zroyeia - Ipoéhevon detynatog / Sample's description :  MAPMAPOZKONH
Hpepopnvia devyparoinyiag / Date of sampling :  03/11/2020
YnrevBuvog derypatornyiag / Sampling made by :  ANATOMEIA E.TN.E.
Huepopnvia Eioaywynig / Date of Receive :  04/11/2020
Api0. [pwt. Aitmeng / Application Reference Number :© 18191
Kwdkdg Aciypatog / Code of Sample : 1425
Hupepounvia Extéleang Aok / Date of Test :  05/11/2020

Amnoteléopata / Results :

Agpydpeva mocoota palag
N KOKKOMETPIKH ANAAYZIH - PARTICLE SIZE DISTRIBUTION
Percentage of the passing mass (EN 833.01:1997)
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MéLa deiypatog dokung / Mass of test portion © 0,3 Kg

MéBodog avarvong / Method of analysis - ITAotpo kan kookiviopa / Washing and sieving
Zepd xookiviopa / Dry sieving

H éxBeon Sokipng xmpic v ypamtn £ykpion tov epyastnpiov dev mpénel va avanapayfei tapi pévov oto oivoro . ExBiceig Sokipmv
XWpic vroypagn Kl oepayida Sev eivan ykvpec. Ta amoteléopata oxetilovtal pévo pe ta deiyparta mov eAéyyOnkav.

The test report shall not be reproduced except in full, without written approval of the laboratory. Test reports without signature and seal
are not valid. The results relate only to the items tested.

Téhog 'ExOeong Aoxpvis / End of Test Report
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